
 ! "# $% &'(  ! " # $ % & ' (  ! "# $% &'(

NO ITEM SIZE PIC ITEM ITEM NAME SPECIFICATION PICTURE NO ITEM SIZE PIC

 !"# M10*35  !"# M10x35  !"# M10*25

starlike screw M0.39"*1.37" STARLIKE SCREW M0.39"x1.37" starlike screw M0.39"*0.98"
$% M10 $% M10 $% M10
gasket M0.39"  GASKET M0.39" gasket M0.39"
&'"( M10 )*"( M10 &'"( M10
clamp nut M0.39" CLAMP NUT M0.39" clamp nut M0.39"

+, + , +,

remarks NOTE remarks

)*+, 3
square deck

1 12

2 24

3 12

-.

QTY

)*+,
square deck

-./0(1234567
deck(fastener)connect with post middle stair connect with deck

/012 1
middle stair

89:;3/067

2 16

3 8

1 8

/012
middle stair

-.

QTY

1/2<./0
1/2 HEX DECK WITH HOLE

-.

 QUANTITY

1/2<./0 8
1/2 HEX DECK WITH HOLE

1 32

2 64

3 32

1/2<./0345677
1/2 HEX DECK(FASTENER) WITH HOLE CONNECT WITH POST

1
2

3

1
2

3

=>?

  



 ! "# $% &'(  ! "# $% &'(  ! "# $% &'(

NO ITEM SIZE PIC ITEM ITEM NAME SPECIFICATION PICTURE ITEM ITEM NAME SPECIFICATION PICTURE

4 @  !"# M10*30 12 @

4 pair STARLIKE SCREW M0.39"*1.18" 12 pair

 !"# M10*25 $% M10 ABC# M4*20
starlike screw M0.39"*0.98" GASKET M0.39" self tapping screw M0.15"*0.78"

$% M10 &'"( M10  !"# M10*25
gasket M0.39" CLAMP NUT M0.39" STARLIKE SCREW M0.39"*0.98"
&'"( M10 +  , $% M10
clamp nut M0.39" NOTE GASKET M0.39"

D5EF<."# M8*30 &'"( M10
round inner hex screw M0.31"*1.18" CLAMP NUT M0.39"

+, +  ,
remarks NOTEmiddle stair rail connect with stair and posts

-.

QTY

8

3 4

4 4

2

/01234
middle stair rail

/01234 1
middle stair rail

90G1H

FASTENER

1 4

89:;IJ345K/067

L8MN

-.

L8MN 3

2 24

L8MNIJ
BOTTOM OF AERIAL BRIDGE BRIDGE RAIL

-.

 QUANTITY  QUANTITY

L8MNIJ 3

FASTENER

1 4

BOTTOM OF AERIAL BRIDGE BRIDGE RAIL

1 12
OP1

3 12 2 12

L8MN3/067
3 24

BOTTM OF AERIAL BRIDGE CONNECT WITH DECK

4 12

L8MNIJ34567

BRIDGE RAIL CONNECT WITH POST

=>?

  



 ! "# $% &'(  ! " # $% & ' (  ! " # $% & ' (
ITEM ITEM NAME SPECIFICATION PICTURE ITEM ITEM NAME SPECIFICATION PICTURE ITEM ITEM NAME SPECIFICATION PICTURE

AB"# M5x75  !"# M10*25 2 @

Self-tapping screw M0.19"x2.95" starlike screw M0.39"*0.98" 2 pair

$% M10 ABQR"# M4*20
gasket M0.39" self tapping screw M0.15"*0.78"
&'"( M10  !"# M10*25
clamp nut M0.39" starlike screw M0.39"*0.98"

+  , +  , $% M10
NOTE NOTE gasket M0.39"

&'"( M10
clamp nut M0.39"

+  ,
NOTE

5 12

6 6

S.:;IJ3S.:;K/067

ADA stair rail connect with posts and ADA deck

2

ADA stair connect with deck

3

S.:;3/067

1 3

2 6

3

S.:;
ADA stair

S.:; 1
ADA stair

-.

 QUANTITY

1

S.:;IJ
ADA stair rail

-.

 QUANTITY

S.:;IJ

ADA stair rail
OP1

fastener

4 6

1 @

L8MNT
TOP OF AETIAL BRIDGE

-.

 QUANTITY

L8MNT 3
TOP OF AERIAL BRIDGE 

1 12

L8MNT3IJ67

TOP OF AERIAL BRIDGE CONNECT WITH POST

=>?

  



 ! " # $% & ' (  ! " # $% & ' (  ! " # $% & ' (
ITEM ITEM NAME SPECIFICATION PICTURE ITEM ITEM NAME SPECIFICATION PICTURE ITEM ITEM NAME SPECIFICATION PICTURE

 !"# M10*25  !"# M10*25  !"# M10*25

starlike screw M0.39"*0.98" starlike screw M0.39"*0.98" starlike screw M0.39"*0.98"
$% M10 $% M10 $% M10

gasket M0.39" gasket M0.39" gasket M0.39"
&'"( M10 &'"( M10 &'"( M10
clamp nut M0.39" clamp nut M0.39" clamp nut M0.39"

+  , +  , +  ,
NOTE NOTE NOTE one step for ADA connect with the deck

1 8

S.:;/0IJ3S.:;/067 S.:;0U3S.:;/067

S.:;0U 1
one step for ADA

1

rail on the ADA deck connect with the deck

2 6

3 3

rail on the ADA deck 
1

S.:;/03S.:;67

ADA stair deck connect with ADA stair

S.:;/0
ADA stair deck

-.

 QUANTITY

S.:;/0 1
ADA stair deck

1 3

S.:;0U
one step for ADA

-.

 QUANTITY

3

2 6

3 3

S.:;/0IJ
rail on the ADA deck 

-.

 QUANTITY

S.:;/0IJ

2 16

3 8

=>?

  



 ! " # $% & ' (  ! "# $% &'(  ! " # $% & ' (
ITEM ITEM NAME SPECIFICATION PICTURE NO ITEM SIZE PIC NO ITEM SIZE PIC

1 @ 567

1 pair
 !"# M10*25 20 8 2 @

starlike screw M0.39"*0.98" 20 pair 2 pair

$% M10 ABC# M4*20 ABC# M4*20
gasket M0.39" self-tapping screw M0.15"*0.78" self tapping screw M0.15"*0.78"
&'"( M10  !"# M10*25  !"# M10*25
clamp nut M0.39" starlike screw M0.39"*0.98" starlike screw M0.39"*0.98"

+  , $% M10 $% M10
NOTE gasket M0.39" gasket M0.39"

&'"( M10 &'"( M10
clamp nut M0.39" clamp nut M0.39"

+  , +  ,
remarks remarks

VWX345K/067

steel railings panel connect with deck and posts

3 40

4

-.

QTY

1

2

20

20

OP1

FASTENER

1

2

-.

QTY

10
steel railings panel

567 45cm,9
steel railings panel step :45cm

3 8

4 4

45cm,9
step :45cm
OP1

4

fastener

45cm0U345K/067
step:45cm connect  with post and deck

support feet connect with the step

4

S.:;0UYZ[

support feet

3 2

2 20

 QUANTITY

1

2

S.:;0UYZ[
support feet

-.

1 2

S.:;0UYZ[3S.:;0U67

=>?

  



 ! " # $% & ' (  ! "# $% &'(  ! "# $% &'(

NO ITEM SIZE PIC NO ITEM SIZE PIC NO ITEM SIZE PIC
1 @

support feet 1 pair
 !"# M10*25  !"# M10*25 4 @
starlike screw M0.39"*0.98" starlike screw M0.39"*0.98" 4 pair

$% M10 $% M10 ABQR"# M4*20
gasket M0.39" gasket M0.39" self tapping screw M0.15"*0.78"
&'"( M10 &'"( M10
clamp nut M0.39" clamp nut M0.39"

+  , +  , +  ,
remarks remarks remarks

1 4
OP1

fastener

S E/0YZ[3S E/0

2 4

3 2

\ ]!IJ34567S E^;/030U67

S :;2+,

s shape deck connect with step

S E/0YZ[ \] !IJ

support feet connect with S deck

QTY

S E/0YZ[
support feet

-.

QTY

S :;2+,
s shape deck

-.

QTY

4

I shape rail connect with posts

1

1 2

1

3 4

1
s shape deck

2 8

\] !IJ
I shape rail

-.

I shape rail

=>?

  



 ! "# $% &'(  ! "# $% &'(  ! "# $% &'(

NO ITEM SIZE PIC NO ITEM SIZE PIC ITEM ITEM NAME SPECIFICATION PICTURE
1 @

1 pair
 E"_ M10*20  !"# M8x60  !"# M10*20

starlike screw M0.39"*0.78" starlike screw M0.31"*2.36" starlike screw M0.39"*0.78"
`a$% M10 $% M8 $% M10
spring gasket M0.39" gasket M0.31" gasket M0.39"
$% M10 $% M12 `a$% M10
gasket M0.39 gasket M0.47" spring gasket M0.39"

+  , bc"( M12
remarks inner hex spiral nut M0.47"

+  , +  ,
remarks NOTE

S!^;YZ[3S !^;67
support feet connect with S slide 

1 3 1 10

S E^;3S E/067
s shape slide connect with s shape deck

4 10

10

2 3 2

4

S <;2=>?
support  feet

-.

S Ede
S panel

-.

S E^;
s shape slide

-.

QTY

1

S EdeS E^; 1
s shape slide S panel

QTY

2 4

3 3 3

10

S Ede3S E/067
S panel connect with deck 

3 4

 QUANTITY

S <;2=>? 1
support  feet

fg"#h

=>?

  



ij kl mn opq  ! " # $% & ' (  ! " # $% & ' (
ITEM ITEM NAME SPECIFICATION PICTURE NO ITEM SIZE PIC ITEM ITEM NAME SPECIFICATION PICTURE

1 @

2 8 2 @  !"# M10*20

2 pair 2 pair STARLIKE SCREW M0.39" 0.78"

ABQR"# M4*20 ABC# M4*20 $% M10
self tapping screw M0.15"*0.78" self tapping screw M0.15"*0.78"  GASKET M0..39"

 !"# M10*45  !"# M10*25 )*"( M10
STARLIKE SCREW M0.39"*1.77" starlike screw M0.39"*0.98" CLAMP NUT M0.39"

$% M10 $% M10 + ,
GASKET M0.39" gasket M0.39" NOTE
&'"( M10 &'"( M10

CLAMP NUT M0.39" clamp nut M0.39"
+  , +  ,
NOTE remarksGEAR PANEL  CONNECT WITH POST AND DECK

4

7]EIJ345K/067
7 shape rail connect with deck and posts

1pair

1

3

OP1

FASTENER

4

2

7 shape rail

1 2

2

7]EIJ

OP1

2

1

FASTENER

rsde

tu

GEAR PANEL  

 QUANTITY

rsde

GEAR PANEL  ROCK CLIMBER
vwxv

vwxv
ROCK CLIMBER

-.

21

22 3

1

3

vwxv3/067

3

 QUANTITY

7]EIJ
7 shape rail

-.

QTY

2

3

4 2

rsde345K/067

ROCK CLIMBER CONNECT WITH DECK
4 3

=>?

  



 ! " # $% & ' (  ! " # $% & ' (  ! "# $% &'(

ITEM ITEM NAME SPECIFICATION PICTURE ITEM ITEM NAME SPECIFICATION PICTURE ITEM ITEM NAME SPECIFICATION PICTURE

 E"# M10*20  !"# M10*25 2 8

STARLIKE SCREW M0.39"x0.78" STARLIKE SCREW M0.39"x0.98" 2 pair
`a$% M10 $% M10 ABQR"# M4*25

 SPRING GASKET M0.39"  GASKET M0.39" self tapping screw M0.16"*0.98"
$% M10 )*"( M10  E"# M10*50

 GASKET M0.39" CLAMP NUT M0.39" starlike screw M0.39"*1.96“
+ , + , $% M10
NOTE NOTE gasket M0.39"

&'"( M10
clamp nut M0.39"

+  ,

YZ[67vwxv

2

SUPPORT FEET

2 2

3

YZ[
SUPPORT FEET

-.

 QUANTITY

4

16

137cm0U

STEP:37 CONNECT WITH DECK

YZ[ 2

3

1 2

SUPPORT FEET CONNECT WITH ROCK CLIMBER

2

1 8

37cm0U3/067

8

Dyde

Dyde
CONNECTOR PANEL 

-.

 QUANTITY

STEP:37

2

37cm0U
STEP:37

-.

 QUANTITY

OP1

FASTENER

3

1
CONNECTOR PANEL

2

1 2

2

Dyde345K/067

CONNECTOR PANEL  CONNECT WITH POST AND DECK

6

4

=>?

  



 ! "# $% &'(  ! "# $% &'(  ! "# $% &'(

ITEM ITEM NAME SPECIFICATION PICTURE ITEM ITEM NAME SPECIFICATION PICTURE ITEM ITEM NAME SPECIFICATION PICTURE

 !"# M8*40  E"_ M8*30 2 8

STARLIKE SCREW M0.31" 1.57" STARLIKE SCREW M0.31"*1.18" 2 pair
$% M8 $% M8 ABQR"# M4*25

GASKET M0.31" GASKET M0.31" self tapping screw M0.16"*0.98"
&'"( M8 &'"( M8  E"# M10*50

CLAMP NUT M0.31" CLAMP NUT M0.31" starlike screw M0.39"*1.96“

 !"# M8*37  E"_ M8*25 $% M10
STARLIKE SCREW M0.31" 1.57" STARLIKE SCREW M0.31"*0.98" gasket M0.39"

+  , +  , &'"( M10
NOTE NOTE clamp nut M0.39"

+  , z{Onde345K/067

WAVE LINE PANEL  CONNECT WITH POST AND DECK

6

3 4

4 2

2 32

3 16

|S}~
 TUNNEL SLIDE 

-.

 QUANTITY

|S}~ 8

}~^;
PIPE SLIDE

-.

 QUANTITY

PIPE SLIDE  TUNNEL SLIDE 

1 32

2 64

FASTENER

z{Onde
WAVE LINE  PANEL  

-.

 QUANTITY

1 2

2 2

z{Onde 1
WAVE LINE  PANEL  

OP1

3 32

PIPE  SLIDE  CONNECT  WITH  SUPPORT FEET

}~^; 4

1 16

}~^;3YZ�67

4 24

|S}~67

TUNNEL SLIDE CONNECT WITH EACH OTHER 

164

=>?

  



 ! "# $% &'(  ! "# $% &'(  ! "# $% &'(

ITEM ITEM NAME SPECIFICATION PICTURE NO ITEM SIZE PIC ITEM ITEM NAME SPECIFICATION PICTURE
@ABC

2 8 8 @  E"_ M10*20

2 pair 8 pair STARLIKE SCREW M0.39"*0.78"

ABQR"# M4*25 ABC# M4*20 `a$% M10
self tapping screw M0.16"*0.98" self-tapping screw M0.15"*0.78" SPRING  GASKET M0.39"

 E"# M10*50  !"# M10*25  $% M10
starlike screw M0.39"*1.96“ starlike screw M0.39"*0.98" LARGE GASKET M0.39"

$% M10 $% M10 +  ,
gasket M0.39" gasket M0.39" NOTE

&'"( M10 &'"( M10
clamp nut M0.39" clamp nut M0.39"

+  , +  ,
remarks

O^X67y!!"IJ

FIRE BAR CONNECT WITH DOOR SHAPE RAIL 

6

4 8

#y!"345K/067

door-shape rail connect with post and deck
t]de345K/067

O^X 1
FIRE BAR

1 1

2 1

3 1

O^X
FIRE BAR

-.

 QUANTITY

3 16

1 8

2 8

t]de 1

OP1

FASTENER

FIGURE PANEL  
OP1

FASTENER

1 2

4 2

FIGURE PANEL  CONNECT WITH POST AND DECK

@ABC
door-shape rail

-.

QTY

4
door-shape rail

2 2

3 4

t]de
FIGURE PANEL 

-.

 QUANTITY

=>?

  



 ! "# $% &'(  ! "# $% &'(  ! "# $% &'(

NO ITEM SIZE PIC NO ITEM SIZE PIC NO ITEM SIZE PIC
DEFG

 E"# M10*20  !"# M10*20  E"_ M10*25

STARLIKE SCREW M0.39"*0.78" starlike screw M0.39"*0.78" starlike screw M0.39"*0.98"
`a$% M10 `a$% M10 `a$% M10

spring gasket M0.39" spring gasket M0.39" spring gasket M0.39"
 $% M10  $% M10 $% M10

large gasket M0.39" large gasket M0.39" gasket M0.39"
+  , +  , +  ,

remarks remarks remarks
$%&�3#y67

connect with door shape rail

2

2 2

3 2

$%&�
120cm square climber

-.

QTY
$%&� 1

120cm square climber

1

150cm'()&�67y!!"IJ
150cm small size flying climber connect with door shape rail

1 1

2 1

150cmHIJFG 1
small size flying climber 

3 1

150cmHIJFG
small size flying climber 

-.

QTY

1

`a&�3#y67

spring climber connect with door shape rail

DEFG
spring climber

-.

QTY

1
spring climber

1 1

2 1

3

=>?

  



 ! " # $% & ' (  ! "# $% &'(  ! " # $% & ' (
ITEM ITEM NAME SPECIFICATION PICTURE ITEM ITEM NAME SPECIFICATION PICTURE NO ITEM SIZE PIC

2 @

 !"# M10x25 2 @ 4 @

STARLIKE SCREW M0.39"x0.98" 2 pair 4 pair

$% M10 ABQR"# M4*25 ABC# M4*20
 GASKET M0.39" self tapping screw M0.16"*0.98" self tapping screw M0.15"*0.78"
)*"( M10  !"# M10*25  !"# M10*25

CLAMP NUT M0.39" starlike screw M0.39"*0.98" starlike screw M0.39"*0.98"
+ , $% M10 $% M10
NOTE gasket M0.39" gasket M0.39"

&'"( M10 &'"( M10
clamp nut M0.39" clamp nut M0.39"

+  , +  ,
NOTE remarks

-*:;IJ
4 STEPS STAIR RAIL 

-.

 QUANTITY

-*:;IJ 1

-*:;
4 STEPS STAIR

-.

 QUANTITY

-*:; 1
4 STEPS STAIR 4 STEPS STAIR RAIL 

1 3
OP1

fastener

2 6 1 2

3 3 2 4

-*:;3/067
3 8

4 STEPS STAIR CONNECT WITH DECK

4 4

-*:;IJ345K:;67

4 STEPS STAIR  RAIL CONNEVT WITH POST

7]EIJ
7 shape rail

-.

QTY
7]EIJ

7 shape rail 2pair
OP1

FASTENER

1 4

2 4

3 8

4 4

7]EIJ345K/067
7 shape rail connect with deck and posts

=>?

  



 ! " # $% & ' (  ! "# $% &'(  ! "# $% &'(

ITEM ITEM NAME SPECIFICATION PICTURE ITEM ITEM NAME SPECIFICATION PICTURE NO ITEM SIZE PIC

 !"# M10x25 4 8 4 8

STARLIKE SCREW M0.39"x0.98" 4 pair 4 pair
`a$% M10 ABC# M4*20 ABC# M4*20

 SPRING GASKET M0.39" self-tapping screw M0.15"*0.78" self-tapping screw M0.15"*0.78"
$% M10 +  , +  ,

 GASKET M0.39" NOTE remarks
+ ,
NOTE

120cm+,;
CENTIPEDE LADDER :120

-.

 QUANTITY

120cm+,; 1

CENTIPEDE LADDER  CONNECT WITH DECK  

CENTIPEDE LADDER :120

1 2

2 2

-Ss.;
TRIANGLE  WHEEL SCALING LADDER 

-.

 QUANTITY

.;� 1-Ss.; 1
TRIANGLE WHEEL SCALING LADDER

3 2

+,;3/067

.;�
SCALING LADDER RAIL

-.

QTY

SCALING LADDER RAIL
OP1

FASTENER

1 4

.;�34567

SCALING LADDER RAIL CONNECT WITH POST

OP1

FASTENER

1 4

.;34567

TRIANGLE WHEEL SCALING LADDER CONNECT WITH POST 

=>?

  



ij kl mn opq  ! " # $% & ' (  ! "# $% &'(

ITEM ITEM NAME SPECIFICATION PICTURE ITEM ITEM NAME SPECIFICATION PICTURE ITEM ITEM NAME SPECIFICATION PICTURE

2 8  !"# M10*45  !"#

2 pair BOLT M0.39"x1.78" STARLIKE SCREW M0.39"*0.98"
ABQR"# M4*20 $% M10 $%

self tapping screw M0.15"*0.78" WASHER M0.39"  GASKET M0.39"

 !"# M10*50 )*"( M10 )*"(

STARLIKE SCREW M0.39"*1.96“ LOCK NUT M0.39" CLAMP NUT M0.39"

$% M10  E"# M10*20 +  ,
GASKET M0.39" BOLT M0.39"x0.78" NOTE

&'"( M10 `a$% M10
CLAMP NUT M0.39"  SPRING WASHER M0.39"

+  , $% M10
NOTE  WASHER M0.39"

+ ,
NOTE

2

2 2

/0!"de345K/067

SINGLE EXIST PANEL CONNECT WITH POST AND DECK

3 4

4 2

SINGLE EXIST PANEL

OP1

FASTENER

1

/0!"de

SINGLE EXIST PANEL

tu

 QUANTITY

/0!"de
1

/013/067

DECK TROUGH connect with  DECK

DECK TROUGH

1 41

DECK TROUGH

 QUANTITY

/01

-.

/01
1

2 8

3 4

4

/0z{^;

SINGLE WAVE SLIDE
-.

 QUANTITY

4 2

3 2

/0z{^; 1
SINGLE WAVE SLIDE

/0z{^;3/067

5 2

6 2

2

2

150 SINGLE WAVE SLIDE CONNECT WITH DECK 

=>

  



 ! " # $% & ' (  ! "# $% &'(  ! " # $% & ' (
ITEM ITEM NAME SPECIFICATION PICTURE ITEM ITEM NAME SPECIFICATION PICTURE ITEM ITEM NAME SPECIFICATION PICTURE

DOUBLE STRAIGHT SLIDE support feet
 !"# M10*45  E"# M8*20

STARLIKE SCREW M0.39"x1.78" BOLT M0.31"x0.78"
$% M10 D5EF<."# M8*30 `a$% M8

GASKET M0.39" round inner hex screw M0.31"*1.18"  SPRING WASHER M0.31"
&'"( M10 $% M8

CLAMP NUT M0.39"  WASHER M0.31"
+ , +  , + ,
NOTE NOTE remarks

20O^;3/067 20!"34567

DOUBLE STRAIGHT SLIDE CONNECT WITH DECK DOUBLE EXIST PANEL CONNECT WITH POST

3 4

double exist panel

1 4 90G1H 2

2

 QUANTITY
20O^; 1 20!"

90 fastener

2 8 1

1

20O^; 20!"

DOUBEL STRAIGHT SLIDE DOUBLE EXIST PANEL

-. -.

 QUANTITY

20O^;YZ[

support feet

-.

 QUANTITY
20O^;YZ[ 2

1 4

2 4

3 4

20O^;YZ[3^;67

support fear  connect with double straight slide

=>

  



 ! "# $% &'(  ! " # $% & ' (  ! " # $% & ' (
ITEM ITEM NAME SPECIFICATION PICTURE ITEM ITEM NAME SPECIFICATION PICTURE ITEM ITEM NAME SPECIFICATION PICTURE

4 8 AB"# M3x16 AB"# M3x16
4 pair Self-tapping screw M0.12"x0.63" Self-tapping screw M0.12"x0.63"

ABC# M4*20 F<.C# M8x20 F<.C# M8x20
self-tapping screw M0.15"*0.78" inner hex bolt M0.31"x0.78" inner hex bolt M0.31"x0.78"

$% M8 $% M8
GASKET M0.31" GASKET M0.31"

+  , 345QH 345QH

NOTE PLASTIC FIXED PLASTIC FIXED
+  , +  ,
NOTE NOTE

6E34567

DINOSAUR ROOF CONNECT WITH POST

3 12

4 12

LINE ROOF

1 36

2 12

$7834567

QUADREL ROOF CONNECT WITH POST

6E98

LINE ROOF

-.

 QUANTITY
6E98 2

3 4

4 4

QUADREL ROOF

1 12

2 44

$78

QUADREL ROOF

-.

 QUANTITY
$78 1

CASTLE SMALL HOLES PANEL
OP1

FASTENER

1

:;'-h34567

CASTLE SMALL HOLES PANEL CONNECT WITH POST

:;'-h

CASTLE SMALL HOLES PANEL 
-.

 QUANTITY
:;'-h 2

=>
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